

TEST REPORT

Your Ref: -

Date: 01 July 2004

Our Ref: 54S042944/8/NLH

Page: 1 of 2

DID: 68851429

Fax: 67793903



NOTE: This report is issued subject to PSB Corporation's "Terms and Conditions Governing Technical Services". The terms and conditions governing the issue of this report are set out as attached within this report.

SUBJECT:

Screw withdrawal test on 12 mm thick Trilite RMS Board (Also known as Versafire) submitted by Triple Lite Inc. on 07 June 2004.

TESTED FOR:

Triple Lite, Inc.
2F, No. 7-6 Fen Liao Road,
Linkou Hsiang, Taipei Hsien,
Taiwan 244, Taiwan

Attn: Miss Julie Huang

TEST METHOD:

BS EN 320 : 1993 Determination of resistance to axial withdrawal of screws

DESCRIPTION OF SAMPLE:

10 pieces of said to be Trilite RMS Board (Also known as Versafire) size 75mmx75mmx12 mm(t) were received.

TEST RESULTS:

Reference	1	2	3	4	5	6	7	8	9	10
Maximum Load (N)	1097	1026	1123	964	1066	997	1022	1095	1012	997
Average Maximum Load (N)	1040									
Average Withdrawal strength (N/mm)	87									


Ng Lai Huat
Associate Engineer


Tan Boon Kwee
Product Manager
Building & Industrial Products
Testing Group



This Report is issued under the following conditions:

1. Results of the testing/calibration in the form of a report will be issued immediately after the service has been completed or terminated.
2. Unless otherwise requested, a report shall contain only technical results. Analysis and interpretation of the results and professional opinion and recommendations expressed thereupon, if required, shall be clearly indicated and additional fee paid for, by the Client.
3. This report applies to the sample of the specific product/equipment given at the time of its testing/calibration. The results are not used to indicate or imply that they are applicable to other similar items. In addition, such results must not be used to indicate or imply that PSB Corporation approves, recommends or endorses the manufacturer, supplier or user of such product/equipment, or that PSB Corporation in any way 'guarantees' the later performance of the product/equipment.
4. The sample/s mentioned in this report is/are submitted/supplied/manufactured by the Client. PSB Corporation therefore assumes no responsibility for the accuracy of information on the product name, model number, origin of manufacture, consignment or any information supplied.
5. Additional copies of the report are available to the Client at an additional fee. No third party can obtain a copy of this report through PSB Corporation, unless the Client has authorised PSB Corporation in writing to do so.
6. PSB Corporation may at its sole discretion add to or amend the conditions of the report at the time of issue of the report and such report and such additions or amendments shall be binding on the Client.
7. All copyright in the report shall remain with PSB Corporation and the Client shall, upon payment of PSB Corporation's fees for the carrying out of the tests/calibrations, be granted a license to use or publish the report to the third parties subject to the terms and conditions herein provided. It is noted that PSB Corporation may at its absolute discretion be entitled to impose such conditions on the Client as it sees fit.
8. Nothing in this report shall be interpreted to mean that PSB Corporation has verified or ascertained any endorsement or marks from any other testing agency or body that may be found on that sample.
9. This report shall not be reproduced wholly or in part and no reference shall be made by the Client to PSB Corporation or to the report or results furnished by PSB Corporation in any advertisements or sales promotion.
10. Unless otherwise stated, the tests are carried out by PSB Corporation Pte Ltd, No.1 Science Park Drive Singapore 118221.

COPY ONLY INVALID WITHOUT OUR
 ORIGINAL AUTHORIZATION LEGAL
 ACTION WILL BE TAKEN IF COPIES ARE
 USED OR REDISTRIBUTED WITHOUT OUR
 CONSENT

June 2004